
ITEM NO. WEIGHT QTY. DESCRIPTION PartNo Number Rec'd_Spare
1 52.98 2 Take Up Plate M-2887 11-2114-B -
2 1.93 2 Bearing Shim Plate M-1998 10-1215-A -
3 0.02 2 Shaft Felt Seal M-676889 11-1446-A X

4 1.10 2 Elevator Boot Take up 
Thrd'd Rod M-2892 11-2121-A -

5 15.23 1 Boot Pulley Shaft M-677923 11-1480-B -

6 12.78 1 10" x 30" Elevator Boot 
Section Cover, Large

M-2932 11-2175-B -

7 123.25 1 Boot Pulley M-2499 - -
8 4.02 2 4 Bolt Fange Bearing M-2029 - X
9 0.11 4 Hex Nut 3/4"-10NC MH-1033 - -
10 0.01 4 Flat Washer 3/4" MH-1006 - -
11 0.04 2 Lockwasher 3/4" MH-1015 - -
12 0.03 16 Hex Nut 1/2"-13NC MH-1031 - -
13 0.01 16 Lockwasher 1/2" MH-1013 - -
14 0.00 16 Flat Washer 1/2" MH-1004 - -
15 0.01 8 Hex Nut 3/8"-16NC MH-1029 - -
16 0.01 8 Lockwasher 3/8" MH-1011 - -
17 0.00 8 Flat Washer 3/8" MH-1002 - -

METCAST

METCAST

M-3317 REV
-

PART NUMBER

FINISH

D

C

B

AA

B

C

D

12345678

8 7 6 5 4

DATE

DO NOT SCALE DRAWING

UNLESS OTHERWISE SPECIFIED:

 IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

2

.  ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE WRITTEN

-

3

11-2568-B
SHEET 1 OF 1

10" x 30" Elev Boot  Ass'y

EST WT: 419.6#

date drwn

DWG.  NO.

00

TITLE:

SCALE: 1:12

DATE

1

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF

PERMISSION OF 

0.005"

DRAWN

CHECKED

MD

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL  1/16"
ANGULAR:  0.5
TWO PLACE DECIMAL 0.015"
THREE PLACE DECIMAL 

Model Path:C:\Metcast_Eng\Legacy\R&D\Test Shotblast Machine\M-3317 10'' x 30'' Elevator Boot Ass'y, 14 SII

9

10

13

1

14

12

16

12

6

8

13

2

14

3

12 15 17751

13

12

1414

8 23

13

REF.
Weldment

4

11


